e a0, FCC RF Test Report Report No. : FG670610B

LTE Band 7 / 10MHz

Middle Channel / QPSK Middle Channel / 16QAM
pectru ué]
Ref Level 0,00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 15,00 db Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz B56.75412 MHz -40.75 dBm -15.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 835.90955 MHz -40.81 dBm -15.81 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.32789 GHz -39.40 dBm -14.40 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -39.48 dBm -14.48 d&
2.580 GHz | 5.000 GHz | 1.000 MHz 4.98427 GHz -35,99 dBm -10.99 dB 2.580 GHz | 5,000 GHz | 1,000 MHz 4.09782 GHz -36.51 dBm -11.51d8
5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -34.06 dBm -5.06 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.97505 GHz -34.04 dBm -5.04 dB
10.000 GHz 18.000 GHz 1.000 MHz | 16.57684 GHz -30.80 dBm -5.80 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.58434 GHz -30.87 dBm _ -5.87 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.08312 GHz -29.91 dBm -4.91 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.06762 GHz -30.05 dBm -5.05 d&
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -40.74 dBm -15.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.73913 MHz -40.81 dBm -15.81 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.45549 GHz -39.38 dBm -14.36 dB 1.000 GHz 2,490 GHz 1.000 MHz 1.97637 GHz -39.54 dBm -14.54 dB
2.580 GHz | 5.000 GHz | 1.000 MHz 4.98331 GHz -36,30 dBm -11.30 dB 2.580 GHz | 5,000 GHz | 1,000 MHz 4.96637 GHz -36.50 dBm -11.60 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.57955 GHz -33.99 dBm -8.99 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.99255 GHz -34.10 dBm -5.10 d&
10.000 GHz 18.000 GHz 1.000 MHz | 16.55334 GHz -30.83 dBm -5.83 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.60334 GHz -30.86 dBm _ -5.86 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.08612 GHz -30.01 dBm -5.01de 18.000 GHz 26,000 GHz 1.000 MHz 20.08562 GHz -30.25 dBm -5.25 d&
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SPORTON LAB.

FCC RF Test Report Report No. : FG670610B

LTE Band 7 / 15MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
pectru ué]
RefLevel 0,00 dBm  Offset 15,00 dB Mode Auto Swesp Ref Level 0,00 dBm  Offset 1500 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 803.43078 MHz -40.67 dBm -15.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 888.74813 MHz -40.55 dBm -15.65 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48727 GHz -39.30 dBm -14.30 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.16454 GHz -39.35 dBm -14.35 dB
2,580 GHz | 5.000 GHz | 1.000 MHz 4,978095 GHz -36,35 dBm -11,35 dB 2,580 GHz | 5,000 GHz | 1,000 MHz 4,09831 GHz -36.17 dBm -11.17 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.96955 GHz -33.82 dBm -8.82 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.98905 GHz -33.86 dBm -8.86 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.59134 GHz -30.63 dBm -5.63 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.55484 GHz -30.59 dBm _ -5.59 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.07562 GHz -29.67 dBm -4.67 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.08812 GHz -29.65 dém -4.65 dB
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 871.78161 MHz -40.68 dBm -15.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.13543 MHz -40.53 dBm -15.63 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.35421 GHz -39.24 dBm -14.24 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46642 GHz -38.98 dBm -13.98 d&
2,580 GHz | 5.000 GHz | 1.000 MHz 4.80281 GHz -36,27 dBm -11.27 dB 2,580 GHz | 5,000 GHz | 1.000 MHz 4.78974 GHz -36.25 dBm -11.25dB
5.000 GHz 10.000 GHz 1.000 MHz 6.97555 GHz -33.73 dBm -8.73dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.97005 GHz -33.76 dBm -8.76 dB
10.000 GHz 18.000 GHz 1.000 MHz | 16.54634 GHz -30.54 dBm -5.54 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.59384 GHz -30.40 dBm _ -5.40 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.30323 GHz -29.65 dBm -4.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.08612 GHz -29.56 dém -4.56 dB
—
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e a0, FCC RF Test Report Report No. : FG670610B

LTE Band7 / 15MHz

Highest Channel / QPSK Highest Channel / 16QAM

pectru ué]
Ref Level 0,00 dBm  Offset 15,00 dB Mode Auto Swesp Ref Level 0,00 dBm  Offset 15,00 d8 Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 764.65017 MHz -40.57 dBm -15.57 dB 30,000 MHz 1,000 GHz 1.000 MHz 901.83658 MHz -40.59 dBm -15.59 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.30356 GHz -39.32 dBm -14.32 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.46046 GHz -39.10 dBm -14.10 d&
2,580 GHz | 5.000 GHz | 1.000 MHz 2.58266 GHz -27.94 dBm -2.94 dB 2,580 GHz | 5,000 GHz | 1,000 MHz 2.59266 GHz -26.57 dBm -1.87 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98655 GHz -33.91 dBm -8.91 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.99905 GHz -33.41 dBm -8.41 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.57434 GHz -30.60 dBm -5.60 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.58784 GHz -30.35 dBm _ -5.35 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.07212 GHz -29.49 dBm -4.40 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.07212 GHz -20.24 dém -4.24 dB
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LTE Band 7 / 20MHz
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SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
.10 44RR—HPURIOUS | INE_ARS PARS _10 dgPR—HPURIOUS ) INE_ARS PARS
-20 dBm
US_LINE_ABS [ SPURIOUS_LINE_ABS X
) A An AT A mnd B e - x g ARSI T e
| iniiasand
50 dBm
-60 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | (| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 847.54373 MHz -40.40 dBm -15.40 dB 30.000 MHz 1.000 GHz 1.000 MHz 892.62619 MHz -40.57 dBm -15.57 dB
1.000 GHz 2,490 GHz 1.000 MHz 1.95850 GHz -39.19 dBm -14.19 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.27775 GHz -39.37 dBm -14.37 d8
2,580 GHz | 5.000 GHz | 1.000 MHz 4.93395 GHz -36.33 dBm -11,33 dB 2.580 GHz | 5,000 GHz | 1.000 MHz 4.96008 GHz -36.32 dBm -11.32 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.98105 GHz -33.61 dBm -8.61 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99805 GHz -33.82 dBm -8.82 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.54784 GHz -30.60 dBm -5.60 dB 10.000 GHz 18,000 GHz | 1.000 MHz 16.59884 GHz -30.55 dBm -5.55 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.07762 GHz -29.43 dBm -4.43 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.07812 GHz -29.36 dBm -4.36 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG670610B

LTE Band 7 / 20MHz

Middle Channel / QPSK Middle Channel / 16QAM
pectru ué]
Ref Level 0,00 dBm  Offset 15,00 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 15,00 d8 Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 875.65967 MHz -40.63 dBm -15.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 897.95852 MHz -40.55 dBm -15.55 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46989 GHz -39.38 dBm -14.36 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.46344 GHz -39.34 dBm -14.34 d&
2,580 GHz | 5.000 GHz | 1.000 MHz 4,96201 GHz -36,17 dBm -11,17 dB 2,580 GHz | 5,000 GHz | 1,000 MHz 4,09927 GHz -36,01 dBm -11.01d8
5.000 GHz 10.000 GHz 1.000 MHz 6.98605 GHz -33.75 dBm -8.75dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.98605 GHz -33.78 dBm -8.78 dB
10.000 GHz 18.000 GHz 1.000 MHz | 16.60134 GHz -30.42 dBm -5.42 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.59534 GHz -30.39 dBm _ -5.39 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.07312 GHz -29.63 dBm -4.63 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.07662 GHz -20,38 dBém -4.38 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 902.32134 MHz -40,50 dBm -15.50 dB 30,000 MHz 1,000 GHz 1.000 MHz 863.05587 MHz -40.39 dBm -15.39 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.31250 GHz -39.11 dBm -14.11 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46642 GHz -39.18 dBm -14.18 d&
2,580 GHz | 5.000 GHz | 1.000 MHz 2.58702 GHz -20,96 dBm -4,96 dB 2,580 GHz | 5,000 GHz | 1.000 MHz 2.58702 GHz -28.98 dBm -3.88 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.97805 GHz -33.79 dBm -8.79 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.97855 GHz -33.93 dBm -8.93 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.60084 GHz -30.50 dBm -5.50 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.55384 GHz -30.19 dBm _ -5.19 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.07962 GHz -29.33 dBm -4.33 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.07712 GHz -29.62 dém -4.62 dB
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e a0, FCC RF Test Report

Report No. : FG670610B

Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0005
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0000
10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG670610B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0058
40 Normal Voltage 0.0000
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0058
0 Normal Voltage 0.0000

10 Normal Voltage 0.0063 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG670610B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0008
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0016

10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670610B

Appendix B. Test Results of Radiated Test

EIRP
LTE Band 2 / 1.4MHz (Average)
T e RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 0 19.81 0.0958 20.15 0.1035
Middle QPSK 3 0 19.81 0.0956 20.10 0.1024
Highest 3 3 20.11 0.1025 20.05 0.1012
Lowest 3 3 18.84 0.0766 19.11 0.0815
Middle 16QAM 1 3 18.88 0.0773 18.94 0.0784
Highest 1 0 18.97 0.0788 18.93 0.0782
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
T e RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 8 19.51 0.0894 19.95 0.0989
Middle QPSK 1 8 19.59 0.0910 19.85 0.0966
Highest 1 8 19.89 0.0976 19.85 0.0965
Lowest 1 8 18.69 0.0740 19.07 0.0807
Middle 16QAM 1 0 18.75 0.0750 18.96 0.0787
Highest 1 0 18.91 0.0778 18.90 0.0776
Limit EIRP < 2W Result PASS
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e a0, FCC RF Test Report Report No. : FG670610B
LTE Band 2 / 5MHz (Average)
T e RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 19.61 0.0915 19.99 0.0997
Middle QPSK 1 0 19.63 0.0919 19.86 0.0969
Highest 1 12 19.83 0.0961 19.85 0.0966
Lowest 1 12 18.76 0.0752 19.08 0.0809
Middle 16QAM 1 0 18.81 0.0760 18.98 0.0791
Highest 1 0 18.86 0.0769 18.90 0.0776
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.46 0.0883 19.79 0.0954
Middle QPSK 1 0 19.47 0.0885 19.68 0.0929
Highest 1 0 19.55 0.0901 19.74 0.0941
Lowest 1 25 18.75 0.0750 19.04 0.0802
Middle 16QAM 1 25 18.77 0.0753 18.91 0.0778
Highest 1 25 18.83 0.0764 18.96 0.0787
Limit EIRP < 2W Result PASS
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e a0, FCC RF Test Report Report No. : FG670610B
LTE Band 2 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.47 0.0884 19.84 0.0964
Middle QPSK 1 0 19.34 0.0858 19.72 0.0937
Highest 1 0 19.58 0.0908 19.73 0.0940
Lowest 1 37 18.80 0.0759 19.10 0.0813
Middle 16QAM 1 0 18.74 0.0748 18.97 0.0789
Highest 1 0 18.91 0.0778 18.88 0.0773
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.51 0.0893 19.93 0.0983
Middle QPSK 1 0 19.43 0.0877 19.78 0.0951
Highest 1 0 19.49 0.0889 19.84 0.0965
Lowest 1 0 18.71 0.0743 19.06 0.0805
Middle 16QAM 1 0 18.73 0.0746 18.98 0.0791
Highest 1 0 18.85 0.0767 19.00 0.0794
Limit EIRP < 2W Result PASS
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e a0, FCC RF Test Report Report No. : FG670610B
LTE Band 4 / 1.4MHz (Average)
T e RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 0 21.04 0.1270 21.20 0.1318
Middle QPSK 3 0 21.06 0.1276 21.39 0.1378
Highest 3 0 20.62 0.1153 20.93 0.1239
Lowest 1 0 19.90 0.0978 20.07 0.1016
Middle 16QAM 1 3 20.01 0.1002 20.16 0.1038
Highest 1 3 19.50 0.0892 19.70 0.0932
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
Srer . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 8 20.74 0.1186 20.99 0.1256
Middle QPSK 1 8 20.86 0.1218 21.13 0.1298
Highest 1 0 20.39 0.1094 20.70 0.1176
Lowest 1 0 19.91 0.0979 20.10 0.1023
Middle 16QAM 1 8 20.04 0.1009 20.21 0.1050
Highest 1 8 19.58 0.0908 19.76 0.0946
Limit EIRP < 1W Result PASS
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e a0, FCC RF Test Report Report No. : FG670610B
LTE Band 4 / 5MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.81 0.1204 21.03 0.1268
Middle QPSK 1 12 20.90 0.1229 21.21 0.1322
Highest 1 0 20.47 0.1115 20.79 0.1199
Lowest 1 12 19.89 0.0975 20.04 0.1009
Middle 16QAM 1 12 19.99 0.0998 20.17 0.1040
Highest 1 0 19.50 0.0891 19.71 0.0935
Limit EIRP < 1W Result PASS
LTE Band 4/ 10MHz (Average)
Srer . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.81 0.1206 21.03 0.1266
Middle QPSK 1 25 20.78 0.1196 21.08 0.1282
Highest 1 0 20.65 0.1162 20.95 0.1245
Lowest 1 0 19.89 0.0975 20.08 0.1019
Middle 16QAM 1 0 19.88 0.0973 20.09 0.1021
Highest 1 0 19.82 0.0959 19.96 0.0991
Limit EIRP < 1W Result PASS
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e a0, FCC RF Test Report Report No. : FG670610B
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.84 0.1214 20.93 0.1238
Middle QPSK 1 37 20.85 0.1216 20.91 0.1232
Highest 1 0 20.39 0.1095 20.47 0.1115
Lowest 1 0 19.92 0.0982 20.15 0.1035
Middle 16QAM 1 37 19.88 0.0973 20.16 0.1038
Highest 1 0 19.78 0.0951 20.10 0.1023
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.81 0.1206 20.89 0.1228
Middle QPSK 1 0 20.82 0.1208 20.84 0.1214
Highest 1 0 20.78 0.1197 20.86 0.1218
Lowest 1 99 19.92 0.0982 20.15 0.1035
Middle 16QAM 1 49 19.87 0.0971 20.09 0.1021
Highest 1 0 19.96 0.0991 20.27 0.1064
Limit EIRP < 1W Result PASS
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e a0, FCC RF Test Report Report No. : FG670610B
LTE Band 7 / 5MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.10 0.0513 14.13 0.0259
Middle QPSK 1 0 16.89 0.0488 15.80 0.0380
Highest 1 24 16.79 0.0477 16.76 0.0474
Lowest 1 0 16.01 0.0399 13.46 0.0222
Middle 16QAM 1 0 15.90 0.0389 15.29 0.0338
Highest 1 24 16.49 0.0445 16.25 0.0422
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
Srer . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 17.25 0.0531 14.34 0.0272
Middle QPSK 1 49 17.15 0.0519 15.56 0.0360
Highest 1 49 16.42 0.0438 16.15 0.0412
Lowest 1 49 15.94 0.0393 13.56 0.0227
Middle 16QAM 1 25 15.74 0.0375 15.33 0.0341
Highest 1 0 16.48 0.0445 16.24 0.0421
Limit EIRP < 2W Result PASS
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e a0, FCC RF Test Report Report No. : FG670610B
LTE Band 7 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 74 17.07 0.0509 14.69 0.0294
Middle QPSK 1 74 16.80 0.0479 16.14 0.0411
Highest 1 0 17.17 0.0521 16.96 0.0496
Lowest 1 74 15.90 0.0389 13.73 0.0236
Middle 16QAM 1 74 15.58 0.0361 15.36 0.0344
Highest 1 0 16.44 0.0441 16.14 0.0411
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 99 16.42 0.0438 14.19 0.0262
Middle QPSK 1 99 16.65 0.0462 16.17 0.0414
Highest 1 99 17.15 0.0519 16.91 0.0490
Lowest 1 99 15.74 0.0375 13.84 0.0242
Middle 16QAM 1 99 15.50 0.0355 15.43 0.0349
Highest 1 99 16.43 0.0440 16.13 0.0410
Limit EIRP < 2W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670610B

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3758.92 -45.86 -13 -32.86 -60.52 -53.61 4.85 12.60 H
5638.38 -29.42 -13 -16.42 -50.24 -36.94 5.58 13.10 H
Middle 7517.84 -46.59 -13 -33.59 -68.17 -51.33 6.56 11.30 H
3758.92 -46.75 -13 -33.75 -61.84 -54.50 4.85 12.6 \
5638.38 -33.13 -13 -20.13 -54.18 -40.65 5.58 13.1 \Y
7517.84 -48.91 -13 -35.91 -70.61 -53.65 6.56 11.3 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3757.48 -46.59 -13 -33.59 -61.25 -54.34 4.85 12.60 H
5636.22 -27.77 -13 -14.77 -48.92 -35.29 5.58 13.10 H
Middle 7514.96 -45.80 -13 -32.80 -67.38 -50.54 6.56 11.30 H
3757.48 -47.90 -13 -34.90 -62.99 -55.65 4.85 12.6 \Y
5636.22 -35.36 -13 -22.36 -55.85 -42.88 5.58 13.1 \Y
7514.96 -49.78 -13 -36.78 -71.48 -54.52 6.56 11.3 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : WVBALG640X

Page Number

: B9 of B16

Report Issued Date : Aug. 19, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




e a0, FCC RF Test Report

Report No. : FG670610B

LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3755.68 -44.86 -13 -31.86 -59.52 -52.61 4.85 12.60 H

5633.52 -28.80 -13 -15.80 -49.76 -36.32 5.58 13.10 H

Middle 7511.36 -45.63 -13 -32.63 -67.21 -50.37 6.56 11.30 H
3755.68 -46.02 -13 -33.02 -61.11 -53.77 4.85 12.6 \

5633.52 -31.58 -13 -18.58 -52.99 -39.10 5.58 13.1 \

7511.36 -49.75 -13 -36.75 -71.45 -54.49 6.56 11.3 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 10MHz / QPSK/ RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3751 -43.41 -13 -30.41 -58.07 -51.16 4.85 12.60 H

5626.5 -27.24 -13 -14.24 -48.45 -34.76 5.58 13.10 H

Middle 7502 -46.12 -13 -33.12 -67.70 -50.86 6.56 11.30 H
3751 -46.25 -13 -33.25 -61.34 -54.00 4.85 12.6 \Y

5626.5 -32.03 -13 -19.03 -53.45 -39.55 5.58 13.1 \

7502 -49.91 -13 -36.91 -71.61 -54.65 6.56 11.3 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report

Report No. : FG670610B

LTE Band 2 / 15MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3746.68 -42.71 -13 -29.71 -57.37 -50.46 4.85 12.60 H
5620.02 -27.23 -13 -14.23 -48.44 -34.75 5.58 13.10 H
Middle 7493.36 -46.39 -13 -33.39 -67.97 -51.13 6.56 11.30 H
3746.68 -45.31 -13 -32.31 -60.4 -53.06 4.85 12.6 \
5620.02 -31.54 -13 -18.54 -52.95 -39.06 5.58 13.1 V
7493.36 -50.05 -13 -37.05 -71.75 -54.79 6.56 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3742.18 -41.63 -13 -28.63 -56.35 -49.38 4.85 12.60 H
5613.27 -24 47 -13 -11.47 -45.60 -31.99 5.58 13.10 H
Middle 7484.36 -45.65 -13 -32.65 -67.23 -50.39 6.56 11.30 H
3742.18 -44.88 -13 -31.88 -59.97 -52.63 4.85 12.6 V
5613.27 -28.79 -13 -15.79 -50.87 -36.31 5.58 13.1 V
7484.36 -49.04 -13 -36.04 -70.74 -53.78 6.56 11.3 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report

Report No. : FG670610B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3463.74 -46.74 -13 -33.74 -62.53 -54.97 4.37 12.60 H
5195.61 -34.87 -13 -21.87 -55.47 -42.63 4.94 12.70 H
Middle 6927.48 -45.18 -13 -32.18 -66.56 -50.56 6.32 11.70 H
3463.74 -42.28 -13 -29.28 -57.99 -50.51 4.37 12.6 \
5195.61 -34.40 -13 -21.40 -55.62 -42.16 4.94 12.7 \
6927.48 -43.10 -13 -30.10 -64.54 -48.48 6.32 11.7 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462.48 -46.63 -13 -33.63 -62.42 -54.86 4.37 12.60 H
5193.72 -35.21 -13 -22.21 -55.70 -42.97 4.94 12.70 H
Middle 6924.96 -46.36 -13 -33.36 -67.74 -51.74 6.32 11.70 H
3462.48 -42.36 -13 -29.36 -58.07 -50.59 4.37 12.6 \Y
5193.72 -31.40 -13 -18.40 -53.23 -39.16 4.94 12.7 \Y
6924.96 -39.08 -13 -26.08 -60.91 -44.46 6.32 11.7 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report

Report No. : FG670610B

LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3460.68 -46.01 -13 -33.01 -61.80 -54.24 4.37 12.60 H
5191.02 -32.13 -13 -19.13 -53.15 -39.89 4.94 12.70 H
Middle 6921.36 -44.72 -13 -31.72 -66.10 -50.10 6.32 11.70 H
3460.68 -44.71 -13 -31.71 -60.42 -52.94 4.37 12.6 \
5191.02 -30.80 -13 -17.80 -52.7 -38.56 4.94 12.7 \
6921.36 -38.99 -13 -25.99 -60.78 -44.37 6.32 11.7 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz /| QPSK/ RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3456.18 -45.75 -13 -32.75 -61.54 -53.98 4.37 12.60 H
5184.27 -33.97 -13 -20.97 -54.77 -41.73 4.94 12.70 H
Middle 6912.36 -47.88 -13 -34.88 -69.26 -53.26 6.32 11.70 H
3456.18 -41.93 -13 -28.93 -57.64 -50.16 4.37 12.6 \Y
5184.27 -33.33 -13 -20.33 -54.63 -41.09 4.94 12.7 \Y
6912.36 -38.99 -13 -25.99 -60.7 -44.37 6.32 11.7 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report

Report No. : FG670610B

LTE Band 4 / 15MHz / QPSK/ RB Size 1 Offset 0

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3451.68 -45.05 -13 -32.05 -60.84 -53.28 4.37 12.60 H
5177.52 -34.96 -13 -21.96 -55.54 -42.72 4.94 12.70 H
Middle 6903.36 -44.31 -13 -31.31 -65.69 -49.69 6.32 11.70 H
3451.68 -44.76 -13 -31.76 -60.47 -52.99 4.37 12.6 \
5177.52 -32.20 -13 -19.20 -53.85 -39.96 4.94 12.7 \
6903.36 -40.40 -13 -27.40 -61.84 -45.78 6.32 11.7 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz /| QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
344718 -47.62 -13 -34.62 -63.41 -55.85 4.37 12.60 H
5170.77 -38.09 -13 -25.09 -57.87 -45.85 4.94 12.70 H
Middle 6894.36 -46.87 -13 -33.87 -68.25 -52.25 6.32 11.70 H
344718 -45.21 -13 -32.21 -60.92 -53.44 4.37 12.6 \Y
5170.77 -38.44 -13 -25.44 -58.55 -46.20 4.94 12.7 \Y
6894.36 -47.45 -13 -34.45 -68.89 -52.83 6.32 11.7 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report

Report No. : FG670610B

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5065.50 -42.18 -25 -17.18 -58.38 -53.94 0.94 12.70 H

7598.25 -39.30 -25 -14.30 -60.67 -49.31 1.69 11.70 H

10131.00 -49.37 -25 -24.37 -73.73 -60.03 1.44 12.10 H

IMiddie 12663.75 -50.69 -25 -25.69 -78.75 -62.32 1.97 13.60 H
5065.50 -47.08 -25 -22.08 -62.83 -58.84 0.94 12.70 \

7598.25 -36.90 -25 -11.90 -57.89 -46.91 1.69 11.70 \

10131.00 -51.11 -25 -26.11 -74.01 -61.77 1.44 12.10 \Y

12663.75 -50.03 -25 -25.03 -77.26 -61.66 1.97 13.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5061.00 -43.86 -25 -18.86 -60.06 -55.62 0.94 12.70 H

7591.50 -38.92 -25 -13.92 -60.29 -48.93 1.69 11.70 H

10122.00 -47.21 -25 -22.21 -71.57 -57.87 1.44 12.10 H

Middle 12652.50 -50.98 -25 -25.98 -79.04 -62.61 1.97 13.60 H
5061.00 -48.23 -25 -23.23 -63.98 -59.99 0.94 12.70 \Y

7591.50 -36.38 -25 -11.38 -57.37 -46.39 1.69 11.70 \Y

10122.00 -47.43 -25 -22.43 -70.33 -58.09 1.44 12.10 \Y

12652.50 -50.54 -25 -25.54 -77.77 -62.17 1.97 13.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report

Report No. : FG670610B

LTE Band 7 / 15MHz /| QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5056.50 -41.56 -25 -16.56 -57.76 -53.32 0.94 12.70 H
7584.75 -36.30 -25 -11.30 -57.67 -46.31 1.69 11.70 H
10113.00 -45.80 -25 -20.80 -70.16 -56.46 1.44 12.10 H
Middle 12641.25 -49.79 -25 -24.79 -77.85 -61.42 1.97 13.60 H
5056.50 -44.09 -25 -19.09 -59.84 -55.85 0.94 12.70 \
7584.75 -37.05 -25 -12.05 -58.04 -47.06 1.69 11.70 \
10113.00 -46.88 -25 -21.88 -69.78 -57.54 1.44 12.10 \Y
12641.25 -48.90 -25 -23.90 -76.13 -60.53 1.97 13.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5052.00 -43.47 -25 -18.47 -59.67 -55.23 0.94 12.70 H
7578.00 -38.89 -25 -13.89 -60.26 -48.90 1.69 11.70 H
10104.00 -46.68 -25 -21.68 -71.04 -57.34 1.44 12.10 H
Middle 12630.00 -50.69 -25 -25.69 -78.75 -62.32 1.97 13.60 H
5052.00 -45.00 -25 -20.00 -60.75 -56.76 0.94 12.70 \Y
7578.00 -38.38 -25 -13.38 -59.37 -48.39 1.69 11.70 \Y
10104.00 -47.45 -25 -22.45 -70.35 -58.11 1.44 12.10 \Y
12630.00 -50.20 -25 -25.20 -77.43 -61.83 1.97 13.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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